COWLING - FRONT FENDER

MV Agusta moto STRADALE 2015 STRADALE 800  STRADALE 800 STRADALE 800 COWLING - FRONT FENDER
 
(1)  8000B9379

(1)  80A0B9379

(1)  80B0B9379

 
(2)  8000C0620

(2)  80A0C0620

(2)  80B0C0620

 
(3)  8000B9380

DECAL "RIVALE TL" PER CUPOLINO Part information
(3)  80A0B9380

DECAL "STRADALE 800" PER CUPOLINO Part information
(3)  80B0B9380

DECAL "STRADALE 800" PER CUPOLINO Part information
 
(4)  80A0B9263

UPPER FRONT FAIRING Part information
(4)  80B0B9263

UPPER FRONT FAIRING Part information
(4)  80C0B9263

UPPER FRONT FAIRING Part information
 
(5)  8AA0B2777

SCREW AUTOFIL. PH-AB 2.9X9,5
 
(5)  8AA0B2777

SCREW AUTOFIL. PH-AB 2.9X9,5
 
(6)  8000B8483

LOWER FAIRING
 
(7)  800091022

BUSH, SCREW, M4X0,7
 
(8)  8A0090901

SCREW, M4X13,7
 
(8)  8A0090901

SCREW, M4X13,7
 
(9)  8AA0B2777

SCREW AUTOFIL. PH-AB 2.9X9,5
 
(9)  8AA0B2777

SCREW AUTOFIL. PH-AB 2.9X9,5
 
(9)  8AA0B2777

SCREW AUTOFIL. PH-AB 2.9X9,5
 
(10)  800063150

SPRING NUT M5
 
(11)  8000B5958

WASHER D10,5 D5 SP0,5 IN NYLON
 
(12)  8B00B5919

SCREW M5 L20
 
(13)  8000B5959

WASHER D12 D7,8 SP0,5 IN NYLON
 
(14)  8000B5920

SCREW M5
 
(15)  8000B5811

NUT M5
 
(16)  8000B9750

BRACKETS
 
(17)  8000B9749

MULTIPLE SUPPORT
 
(18)  8000B8234

RIGHT CLAMP FOR MULTIPLE
 
(19)  8000B8235

LEFT CLAMP FOR MULTIPLE
 
(20)  8C00B2769

PIN, SUPPORT
 
(21)  800090429

LOCK RING, FOOTREST
 
(22)  60ND02487

SCREW TCEI M5X0,8-CH4-L20
(22)  60ND02487

SCREW TCEI M5X0,8-CH4-L20
 
(23)  80C0C0490

PARAFANGO ANTERIORE COMPL.(ABS) Part information
(23)  80C0C0490

PARAFANGO ANTERIORE COMPL.(ABS) Part information
(23)  80D0C0490

PARAFANGO ANTERIORE COMPL.(ABS) Part information
(23)  80D0C0490

PARAFANGO ANTERIORE COMPL.(ABS) Part information
(23)  80E0C0490

PARAFANGO ANTERIORE COMPL.(ABS) Part information
(23)  80E0C0490

PARAFANGO ANTERIORE COMPL.(ABS) Part information
 
(24)  8000B8786

ADHESIVE FRONT MUDGUARD PROTECTION
 
(25)  8000B8876

BRACKET, FRONT MUDGUARD, RH
 
(26)  8000B8877

BRACKET, FRONT MUDGUARD, LH
 
(27)  8AA0B2777

SCREW AUTOFIL. PH-AB 2.9X9,5
 
(27)  8AA0B2777

SCREW AUTOFIL. PH-AB 2.9X9,5
 
(28)  800091022

BUSH, SCREW, M4X0,7
 
(28)  800091022

BUSH, SCREW, M4X0,7
 
(29)  8A0090901

SCREW, M4X13,7
 
(29)  8A0090901

SCREW, M4X13,7
 
(30)  8000B8758

BRACKET, BRAKE PIPE, FRONT
 
(31)  8AA0B2778

SCREW, PH-AB 3,9X13
 
(31)  8AA0B2778

SCREW, PH-AB 3,9X13
 
(32)  8000B8476

BRACKET, FRONT MUDGUARD, RH
 
(33)  8000B8475

BRACKET, FRONT MUDGUARD, LH
 
(34)  8000B2687

SCREW, TCEIF M5X8
 
(35)  80A090392

SPACER
 
(35)  80A090392

SPACER
 
(35)  80A090392

SPACER
 
(35)  80A090392

SPACER
 
(36)  8R00B2688

SCREW, TCEIF M6X12 RT
 
(36)  8R00B2688

SCREW, TCEIF M6X12 RT
 
(37)  8B00B2688

SCREW, TCEIF M6X1X16
 
(37)  8B00B2688

SCREW, TCEIF M6X1X16
 
(38)  8A00A5257

SCREW M5X10
 
(39)  8000B5952

FAIRLLEAD BREAK PIPE
 
(40)  8000C0491

STICKER "ABS" FRONT MUDGUARD LEFT SIDE
 
(41)  8000C0492

STICKER "ABS" FRONT MUDGUARD RIGHT SIDE
 
(42)  8000B5959

WASHER D12 D7,8 SP0,5 IN NYLON
 
(43)  8A00B5920

SCREW M5
 
(44)  8000B9266

WINSHIELD
 
(45)  8000B9713

WINSHIELD SUPPORT MOBILE FRAME
 
(46)  8000B9270

WASHER FOR WINSHIELD SLIDER
 
(47)  8000B9271

RUBBER WASHER D18-D11,8-SP3
 
(48)  8B0090901

SPECIAL SCREW, M4X8
 
(49)  8000C1280

EXTERNAL WINDSHIELD ADJUSTMENT
 
(49)  8000C1280

EXTERNAL WINDSHIELD ADJUSTMENT
 
(50)  800023106

GROMMET D6,75
 
(50)  800023106

GROMMET D6,75
 
(51)  8000C1283

NYLON WASHER D26-D10-SP1
 
(51)  8000C1283

NYLON WASHER D26-D10-SP1
 
(51)  8000C1283

NYLON WASHER D26-D10-SP1
 
(51)  8000C1283

NYLON WASHER D26-D10-SP1
 
(52)  8000C1281

INTERNAL WINDSHIELD ADJUSTMENT
 
(52)  8000C1281

INTERNAL WINDSHIELD ADJUSTMENT
 
(53)  8000B9788

DOWEL WITH BALL BEARING AND SP
 
(53)  8000B9788

DOWEL WITH BALL BEARING AND SP
 
(54)  8000B9789

SILENT BLOCK D19 D15-D12-SP8
 
(54)  8000B9789

SILENT BLOCK D19 D15-D12-SP8
 
(54)  8000B9789

SILENT BLOCK D19 D15-D12-SP8
 
(55)  8000B9790

M5 SPECIAL SCREW
 
(56)  80A0B9264

FRONT SUB FRAME
 
(57)  8000C1282

M4 ANTITAMPERING SPECIAL NUT
 
(57)  8000C1282

M4 ANTITAMPERING SPECIAL NUT
 #      Part number Information Description Unit Price Incl. Tax Qty       
(1)   
CUPOLINO
(1)   
CUPOLINO
(1)   
CUPOLINO
(2)   
8000C0620
(2)   
80A0C0620
(2)   
80B0C0620
(3)   
DECAL "RIVALE TL" PER CUPOLINO
(3)   
DECAL "STRADALE 800" PER CUPOLINO
(3)   
DECAL "STRADALE 800" PER CUPOLINO
(4)   
UPPER FRONT FAIRING
(4)   
UPPER FRONT FAIRING
(4)   
UPPER FRONT FAIRING
(5)   
SCREW AUTOFIL. PH-AB 2.9X9,5
(6)   
LOWER FAIRING
(7)   
BUSH, SCREW, M4X0,7
(8)   
SCREW, M4X13,7
(9)   
SCREW AUTOFIL. PH-AB 2.9X9,5
(10)   
SPRING NUT M5
(11)   
WASHER D10,5 D5 SP0,5 IN NYLON
(12)   
SCREW M5 L20
(13)   
WASHER D12 D7,8 SP0,5 IN NYLON
(14)   
SCREW M5
(15)   
NUT M5
(16)   
BRACKETS
(17)   
MULTIPLE SUPPORT
(18)   
RIGHT CLAMP FOR MULTIPLE
(19)   
LEFT CLAMP FOR MULTIPLE
(20)   
PIN, SUPPORT
(21)   
LOCK RING, FOOTREST
(22)   
SCREW TCEI M5X0,8-CH4-L20
(23)   
PARAFANGO ANTERIORE COMPL.(ABS)
(23)   
PARAFANGO ANTERIORE COMPL.(ABS)
(23)   
PARAFANGO ANTERIORE COMPL.(ABS)
(24)   
ADHESIVE FRONT MUDGUARD PROTECTION
(25)   
BRACKET, FRONT MUDGUARD, RH
(26)   
BRACKET, FRONT MUDGUARD, LH
(27)   
SCREW AUTOFIL. PH-AB 2.9X9,5
(28)   
BUSH, SCREW, M4X0,7
(29)   
SCREW, M4X13,7
(30)   
BRACKET, BRAKE PIPE, FRONT
(31)   
SCREW, PH-AB 3,9X13
(32)   
BRACKET, FRONT MUDGUARD, RH
(33)   
BRACKET, FRONT MUDGUARD, LH
(34)   
SCREW, TCEIF M5X8
(35)   
SPACER
(36)   
SCREW, TCEIF M6X12 RT
(37)   
SCREW, TCEIF M6X1X16
(38)   
SCREW M5X10
(39)   
FAIRLLEAD BREAK PIPE
(40)   
STICKER "ABS" FRONT MUDGUARD LEFT SIDE
(41)   
STICKER "ABS" FRONT MUDGUARD RIGHT SIDE
(42)   
WASHER D12 D7,8 SP0,5 IN NYLON
(43)   
SCREW M5
(44)   
WINSHIELD
(45)   
WINSHIELD SUPPORT MOBILE FRAME
(46)   
WASHER FOR WINSHIELD SLIDER
(47)   
RUBBER WASHER D18-D11,8-SP3
(48)   
SPECIAL SCREW, M4X8
(49)   
EXTERNAL WINDSHIELD ADJUSTMENT
(50)   
GROMMET D6,75
(51)   
NYLON WASHER D26-D10-SP1
(52)   
INTERNAL WINDSHIELD ADJUSTMENT
(53)   
DOWEL WITH BALL BEARING AND SP
(54)   
SILENT BLOCK D19 D15-D12-SP8
(55)   
M5 SPECIAL SCREW
(56)   
FRONT SUB FRAME
(57)   
M4 ANTITAMPERING SPECIAL NUT
Here are all the parts relating to the COWLING - FRONT FENDER of your 2015 STRADALE 800. These are all genuine parts to assure you the best possible repair which will last.

Do you have a question ?
Answer under 24 / 48H




Secure Payment


New Genuine Spare Parts


Worldwide Shipping


Expert Customer Service





 



We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies.